
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+

COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI

256706   ASTM A-36/A-572-50         0.171  0.842  0.015  0.009  0.182  0.029  0.024  0.020  0.006  0.036  0.002  0.007  0.003

256709   ASTM A-36/A-572-50         0.152  0.843  0.022  0.010  0.153  0.023  0.027  0.019  0.004  0.037  0.003  0.006  0.002

257097   ASTM A-36/A-572-50         0.163  0.826  0.017  0.005  0.168  0.022  0.016  0.016  0.004  0.037  0.002  0.006  0.003

258400   ASTM A-36/A-572-50         0.170  0.864  0.015  0.010  0.166  0.032  0.031  0.025  0.007  0.028  0.002  0.007  0.002

455085   ASTM A-36/A-572-50         0.161  0.834  0.021  0.005  0.179  0.021  0.024  0.023  0.005  0.038  0.003  0.005  0.002

+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+

COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.          T.ELONG.

256706          261514584A      64.059(KSI)     78.509(KSI)     25(%)           8

256706          261514585A      64.397(KSI)     79.520(KSI)     26(%)

256706          261517050A      64.059(KSI)     78.509(KSI)     25(%)

256709          261514574A      63.630(KSI)     78.616(KSI)     25(%)           8

256709          261514575A      64.850(KSI)     78.905(KSI)     40(%)           8

256709          261514686A      63.630(KSI)     78.616(KSI)     25(%)           8

256709          261514726A      64.668(KSI)     79.971(KSI)     25(%)

257097          261515122A      59.836(KSI)     75.080(KSI)     23(%)

257097          261515123A      60.791(KSI)     76.369(KSI)     24(%)

257097          261515267A      59.836(KSI)     75.080(KSI)     23(%)

258400          261517902A      57.962(KSI)     74.942(KSI)     26(%)

258400          261517903A      55.069(KSI)     73.425(KSI)     24(%)           8

455085          261517885A      59.797(KSI)     76.495(KSI)     26(%)

455085          261517886A      59.826(KSI)     76.631(KSI)     24(%)

+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+

COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO

256706          261514584A      16           16.0000      7.0000       12.2000      53.568          22071           0000178177

256709          261514584A      16           16.0000      7.0000       12.2000      53.568          22071           0000178177

257097          261515133C      5            12.0000      8.0000       12.2000      66.960          22071           0000178177

258400          261517903A      15           14.0000      8.0000       12.2000      63.984          22071           0000178177

258400          261517909A      15           14.0000      8.0000       12.2000      63.984          22071           0000178177

455085          261517955A      15           14.0000      8.0000       12.2000      63.984          22071           0000178177

COLADA          NO.PAQUETE      PARTIDA      ENTREGA

256706          261514584A      000100       1002198553

256709          261514584A      000100       1002198553
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+

COLADA          NO.PAQUETE      PARTIDA      ENTREGA

257097          261515133C      000030       1002198553

258400          261517903A      000050       1002198553

258400          261517909A      000050       1002198553

455085          261517955A      000050       1002198553

+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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